HIROB0

World Championship Model No.10851



sst- 1 —27JL 7L 41+ -EXWC DFEEZTT
Specifications of the sst-eagle FREYA-EX WC

LREER Overall weight  / 4,500g

¥yik Gear ratio /1792:1:5
AR Radio controller / ~NYHZ7ERE v b (3I58)

_ Radio set for model helicopter (Not included)
BEI Y Engine 80 ~91 72X (F5%)

80 ~ 91 Class (Not included)
#(~¥ 77 —hI5E) (Muffler isn't included)

T 7
205mm fa S N T

430mm

#HII¥E Assembly section

¢ M DER, UTONR-JPRBIOHMEASEIZLTF X,
Z DML sst- 4 — 70 7 L 4 ¥ EX BURSHEZ OB #BF AN TTF &0,

E‘Z,.@, ’: @y:):sma:sa@s:,‘l,-@‘zga

® With regard to the following pages, please read this instruction for reference when
assembling.
As for the another pages, please see the sst-eagle FREYA-EX instruction included in the
kit.
2 1 @) ) 7 E.‘@]!?J @a@]:,;,@,,; -1’ _2’ ;




O Kow

MIKBOG  -==eeenrrrersrnnnal()
© B
MAXIQCS wersrersereesnenst
@ (o
MBXETS --reeeresnmreaeens .
gﬂ@xmﬂﬂt‘x rereeeninnd

M3X10 countersunk screw

© @

M‘j_,ru:,‘:}-\-j}. ............ B
M3 nylon nut

¢4‘}ﬁl'7‘2’:/"("'" T 1
44 hardened washer

5 |, 7L—LO8I

Frame assembly

B Main frame assembly

O Fasten the engine assembly, the M3 X 64 cross
members and the EX floating angles onto the main
frame with the screws shown below. Attach the fuel
tank to the main frame at this time. (All screws are
fastened provisionally.)
# Glue on the rubber cushion for the firel tank at the

position marked with " § ",

BA{y7v— 408
O LY T VASSY. MSXBAZ T A AV~ EX7 00—
FAVETrILETHF TR ET, 20k
¥ BEE VRl YT —ARRDETET,
(R VR RTRETT.)
B Iv-2DLIBITRES Y oBETACEREL
TFEw,

— glﬁir side
ol L g il
Quick drying plue
BHE 2l F o -ThBLME
BWELIEFEZIL Y. SATE RAR o 2~
TRELIZ{SEDES, Rubber cushion
Prepare the fuel tank with the tubes
inserted. After assembly, tube Tl —o
insertion becomes difficult. Frame
lA__J By o

MEXE4Z AR Eem weove]
M3X64 cross member

Fuel tank
EX7o—F 4 &7 yin
EX floating angle =%

M3 X 64 s
T RARX—
BRI A
Cross member L~ Rubber cushion

FMIX 6D F ez o =
(EX § 387 ¥ +—EAR)
M3 X 60 cross member
(with EX ¢ 3 reinforced
washer pressHif)

AL W Tlr—h
Main frame

M3 X 8CS

M3 X12lHY =
Countersunk screw

M3IXE0 2 E A 28—
I{\% 36%&‘:' y¥y —%)\ﬁ) . fo_ 5
cross member

(with EX § 3reinforced washer M3F 0> F o b 0y p e ~
pressit) M3 nylon nut 7 M3 X 8CS
a3 ASSY
Engine assembly
M3FATYF o b

M3 nylon nut
4 F E Caution

A4 T - A

Main frame #El s
Fuel tank

Pl T A ‘

Rubber cushion

AL F L —LORBEHEIT LT HDALREESATESL.
PR 7OMBERHAATEE, )
Place rubber cushion into the hole of the main frame where the
tank sits and bond them with an instant adhesive glue. Then install

'] the tank ensuring the dimples in the sides of the tank are aligned
with the nubber cushion.

M4 X 10CS
¢ AMAT o v —
¢ 4 hardened washer

M3 X 8CS

M3 X 12IHE <
Countersunk screw




2 Y

MEXNBOT creeremmreemeanins 4
MEIXBOS wrrerreranersrsrnine 1
gEAXPIOKIT FW rorevenecrend

O |

$#3.9X5.8%0.1FW

#BXLZXOIFW(REH) -2
{For adjustment)

6 | A7 FEYFLNA-DOR
Attachment of collective pitch levers

Ly by FLIi—(R)
y\ Collective pitch lever (R}
L

L by FFELF
Collective pitch bolt

$5X § 10X ITFW

¢ 3.3 X583 X 0.IFW
Pyly—REALZT,
(BTEERTED
Fr-FERLITOT,
s g FLi—&
LTEALTTEN,)
Pressfit the washers.
(Since directly pressing the
washers with a finger may
cause deformation, press
the collect pitch lever to

press-fit them,)
_ FHIEA -
Cross member
EX ¢ 5= Adait _ M3 X 40
EX ¢ 5 ball with stand oy

© [T

b P B N VR SRV, S

TORAAI—M3X40 - 2
Cross member M3X40

© (1

EXg5H— A weereeeeens 1
EX45 ball with stand

© f

M2
M2 nut

© B

M2xXBCS

© B

EX ¢5;j—{’_ﬁ/ ............... 19
EX 45 ball

© (1

EX¢5:‘]{-—}],E‘-{7J- ............ 4
EX¢5 ball with stand

KB -
X-type laver

Fin
Lo +
e Upper

o
Short

Collective pitch shafi

FORXAr4— M3 X 40
4 812 X 0.1FW Cross member M3 X 40
(R, SPEIBCTI~28K

ANTTF &)

(Used for adjustment. Use one or
two washers if necessary.)

§ 5X ¢ WWXITFW

L s by F L2 ()
Collective pitch lever (L)

Iy by FHERLP

Collective pitch bolt

L /N — DAY
Lever assembly

O TRIZH-T, tAgy L —, XEL T
TEY 9 F L& TET,

O Assemble the aileron lever, the X-type levers and M2 % 6CS
T-type pitch lever according to the diagrams below,

7

EXxziorisii—
EX aileron lever

EXX ML i— (1)
EX Xtype tever (Left)

EX ¢ 5 K—R&HF
C/ EX ¢ 5 ball with stand
N

EXXEL,i— (R)
EX X-type lever (Right) &
2,

.
Gf\ \é’ Y
Q

<y E

% SR
2 fe— 2 e,
& _fth T,
\@\@\

M2 X 6CS EX ¢ 54—
/EX $ 5ball

EX ¢ 58—-2

EX ¢ 5ball @

e concave ¢ 3 mark is on
# LTFW the left side. ¢

% 'lf M~ — & pte T+,
he concave ¢ 3 mark is an
the left side.

TRy F 121
T-type pitch lever
-~

o
o

EXX®Iv it
EX X-typelever

EXXEi ri—
EX X-type lever

ZOIEEr
Only this part

M2 XeCS M4 LE 3,
YA THATTF &1y,
File off a little projection of
M2 X 6CS.

EX ¢ 54—
EX ¢ 5 ball

AL oo

o %
M2 X 6CS
@\%>

- MZX6CS

EX ¢ 5§ #—nift
EX ¢ 5 ball with stand

Bk
The thicker
part




@R 3 XBl/x0ar/ILAN—=4— L7 LIN—ORT
X ..................... .
MaXass ! Attachment of X-type, Aileron and Elevator torque levers
© D EXxhwawbii—- <
C ¢4x¢6x3 .-..........-.....3 ﬂi g _i_ o ]‘ Exaileron lever ‘\a
t . .
@ @ " \@ L) A\ = & Caution
By S CdxXgaxXs A|ELA-EREFH
M3 nlom it 2| mramyran J|zmEcalT
M3 nylon nut e, Fav,
. Pay attention to
., o
- F3X¢45X O.SFW/ A — lever.
L ) B 2 EXXELIS—~ (R) )
M4 U nut EX X-type lever (R) / b Ve 28 CpaxX46x3
8 2 )
. , o 22Nk 7 on /TN 4% 458
O | A 3 ¥ Caution = & )JVI
$3XGA5XOSFW --oemeeeed — Ga
BHTEBEALY Py FEN ) )
D BEANBUET, EXX AL/ S— (L) ke
Don't set toa tightly, or the EX X-ype lever (L) MAU+ o b
collect pitch bolt will be broken. $ 3 ¢ 45X 0.5FW M4 U nut
M3FARYF b Tl g by Lt
A ¥ & Caution M3 nylon nut Elevator torque lever
TLN—S—RATUR—E. e e A FE E caution
ILA—A— b= EBELE
BESRUNYTS Rae,  oerien BOTESLALLbEY
Install the elevator torque lever ] i ’E 3. =
at a right angle to the elevator I @ Don't set t0o ti ghtly, or
lever. the collect pitch balt will
o e Sk Kl P 2 P A R be broken,
Elevator torgue lever
© B 9 ABTL— M F—~IT—LRIVE —OBT
MIXBCS wrrovvesrmeeeeeeeees 7 Attachment of the mechanical plate and the tail boom holder
T =T — bR —
@ W Tail boam holder
Msxzﬂcs .................. 2 . . .
& ¥ & Caution M3 X 8CS
© NG TEE v FL /- 2 BT 5%
CEELTTEWL,
MIHZ2CT oo 1 Pay attention to the attachment
direction of the T-type pitch lever.

© B rmmmm

MBXIECY wrererrersesees 2 M3 X264 TR A V8=

M3 X 26 cross member

MIKETS reeemrsaemsmesvinead

O

GAXGXIGHG— veremeeereneD
$3X%9%19 collar

C§3X7XGS .................. 3

L1 ]

MINBEITAA T T eeene]
M3%26 cross member

M3 X 8CS5

e e C§3X49X19




© B

M3XGCS ..................... 4
M3x808 ..................... 8
MZXGCS ..................... 2
MSj_,fD*_/.j-.y}. ............ 8
M3 nylon nut

M3U'j—/}‘ ..................... 4
M3 U nut

(@lan

OyNxr - FM2x12.5
Rod end M2 X12.5

(@) |

¢3X9X1FW .................. 4

© Cliw

Ay SEVE
Pivot bolt E

@ 00

EXgEHR— Rl oovmreens 3
EX¢5 ball with stand

TrT A TXY O

10 Landing gear assembly

D AFyF7y MHIM2ZXECSTUw KTV F M2 X
REEEELEY. (7o F+#4 FED

@ A%y PV FIRZF 9 F28 PEEL . M3 X8C
5. M3+4urty rrEELES,

@y FX Y RMIX 1257 v FH 44 TEBLE
3.

¢ 3IX9IX IFW
FrFFs847 M3 X6CS

@ Fixed the rod end M2X 12.5 (for the antenna guide) to
the skid foot with M2 X 6CS.

@ Pass the skid pipes through the skid bands and fix with
M3 > 8CS and M3 nylon nuts.

@ Pass the antenna pipe through the rod end M2 X 12.5.

M3UF o b
M3 U nat

7 TE—F 4 vFTA
Floating rubber

Antenna pipe =0\ /]

M3FAmlsty b o,

M3 nylon nut k) X 1)]: T a—% ul/ Mﬁf;ﬁ!@ﬁ’ﬁ
BRIz Al pply silicon caulking
Quick drying glue M2 X 6CS

ZFy K Ty g7 i
Skid pipe cap ZfF v Frsd 7 /
Skid pipe ZF 9 K7y b
Skid foot

Uy FX Y FM2X125 {(FFF+#4 FH)
Rod end M2 X 12.5 (For antenna guide)

11

Swash plate assembly

O 27w ia7lb— FEREBIZEOBIZE Ry FEL P
E)RU ¢ 5F— &N W F 2T,

ivot
M2 X 605 Pivot hoit (E)

P
s

ball with stand

Efy kb {E)
Pivot bolt (B}

ATv a7l — MO

Vi bR+ (B}

O Attach pivot bolts (E) and ¢ 5 ball with stands to the

swash plate assembly as shown in the diagram below.

Y# ey bFL b (E)
Pivot bolt (E)

Pivot bolt (E)

O
K & .
{ ey AR (B)
=
AV 9o Tl — b AETRETE

Swash plate assembly :
(Pre-assembled into our factory)




© Boommmm

szlzcs mrretasdbiibdeennn

© B

MZXBCS .....................

© (jumm

MaXSHEF F b
M3%3 button bolt

o m

MSXSSS S P

© (1

EX, ¢5;ﬁ__ ﬂ,ﬁﬁ ............ 4

. EX¢5 ball with stand

(@)emm

Mzn.;,}.'_;r_“/}.* reremsamasedude
M2 rod end

0—4%—~v FOMIL
Rotor head assembly

W3V rrT—~4A, Y- -—-ORfY
Q 1F3 7 7—Hi2¢ 5 F-ABRHEM2IXECS
THUTI E T,
@ o= d—hkYF-FIZMIXEHES YEL T
THIHT R,

14

26 X4X 125
TR FT—A
Mixing arm
(LB )
{Pre-assembled into
our factory)

5F— Lt

M2V s4{F -0l

Qv OB TASEI Y PO AT A
FHTT, REEFAF—N—FL—-V—EZR
F¥avbo—L7—AICELET,

@ — ) —OEEAPEAFE T L F—IT—ZAF
VAFy—%@L., AT F—2-H
-yt EERCREEEED, BEL
kS M3 XSS TRELEY.

@ RAREFAV - OEFRELL, ¥

Py =T AOHE—ARELF 0T

Oh4E e s E5MIXISSTASYaV b
u—AT-sEEELET.

70mm

B Attachment of the mixing arm and the seesaw
(D Attach the ¢ 5 ball with stand to the mixing arm
with M2 X 6CS.
@ Attach the seesaw to the center hub with M3 X 8
button belts.

8R& b

M3 X
/MS ¥ 8 button bolt

B Assembling the stabilizer

(D Assemble the stabilizer control arm at the seesaw
intermediate part, and pass the stabilizer bar through
the seesaw and stabilizer control arm.

@ Insert the stabilizer bar through the stabilizer bar
stoppers at both sides of the seesaw so that the left
and right sides have the same lengths from the center,
and fix the bar with the M3 x 35S so as not to move,

(3 After the stabilizer bar is positioned, fix the stabilizer
control arm with the M3 x 35S so that the ball of the
stabilizer control arm is on the center line of the center
hub.

-
.
O S i)

#)50mm

M2X 12C5

AREFAP—ii—
Stabilizer bar

T & Approx. 50mm -

AHAYIV POy F

) Stabilizer control rod
e

AIEAV PI-NT— A
Stabilizer control arm

b R A B
Stabilizer bar stopper




M 2570 — FoHF

A\ F E Caution

AEEFAY-TL—FDIRS 25 .
BUALF—THEEBVTEBELTTEWV,
Balance the stabilizer blade and adjust by
winding tape, etc. around the lighter side.

VI PELCHELES,

W Attachment of the stabilizer blade
N
‘\gAgﬂ

M3 X 358

ARETL—F
Stabilizer blade

EE
Adhere

SR 51; B b ogri-
FIA P74 =N FUIBE tabilizer stopper
TRELTF a0, MEX 3y
Used for a weight. Detachable o~ x AN &\
according to your flight feeling. i !
XFEIAFrm M3 X 35%
Stabilizer bar -

AFEI2 b ie
Stabilizer bar stopper

g4v b (FENTHE)
¢ 4 weight (pre-assembled)

4\ * B Caution

F392A b (RTLH)
¢ 3

weight (pre-assembled)

AFER by i~ OARICTEE &0,

Check the direction of the stabilizer stopper.
AAEFAHF—si—
Stabilizer bar

M3 X} 383

AREAF 5si—
Stabilizer stopper

AEEISL—F
Stabilizer blade

—Z ka2 abvice >—

v FEBNALATEETY,

ROTAFI L > TEHFADBRES LT E 20,
The 4mm and 3mm diameter weights may be
removed to achieve the flight characteristics you
wish to obtain. Make sure if you remove weight
from one paddle, you also remove the same amount
of weight from the other paddle as weil to keep the
paddles in balance.

AMUOA R Y2 b ysi—-13 x4 FELTEHEL
Y, HRIITZS5AER O, BAOZ I P74 —

V¥ Fizghd, MEEEROHTTFX 1,

TIAL T =T

Flight feeling
TAME by —T
Mild Sharp

«—>,

A\ & caution

The outer stabilizer bar stopper isused as a weight. Make
anactual flight and carry out positioning in accordance with
your flight feeling.

(v q b orE)
(Weight posifion)

=omEEETEse——- ()

~-1d!EEE==;T')(

MAREFAH T L —FLAFE I 44—
I bO-ATFT -3 TR THEEL,

# Siabilizer blade and stabilizer control arm
must be assembled so that they parallel to
one another.




© Eimmmm

16

QAAVLAFEA? 9 ¥ 27— FASSY, Ut

M4XI5CS .................. 2 ;/,.17-,? r ASSY %EL*?—D
& — 4 —~y P M4 X 15CS TR £,
©
M3IKIBE reervrarsissinnnd
B-1 | EvFnd O
Fig. 1 | When pitch is High
A4 AT ALE
Main mast
SUFATO g2
Radiuvs block

1L

2 |EyFnton
Fig. 2 | When pitch is High

TIPyAbayF
Adjust rod

Do not interfere,
-3
Fig. 3
FL—A »os
Fne 17234
B Stabilizer bar

e

P i L

BI

DTl 234 FFTwd

G (@ Shdeblock

- ZOWMESDLES
Align here.

=3
Adjust
length

IIBFEL AT S,

M4 X 15CS,

By a T PIY PR LT A
‘Wash-out control arm

AT g aPyHi—FlL—}

Swash upper plate

M3 X358 |

STTATOy I VY- URTE, EeFitannd
OEFIZ, AFAF T 2OTEREE. 277370920
EroEms, BB B ET - TTE
v, (BE-D
BRIy FR7AHOMIZ L —F — &b oz o
THATywaF oi—F -t Sd o Fybax
FR-AT-AOM2Ey Py FicT#EE ChCRE T
PyAbuy FORSHFMEMLTTEY, (B-2)

P Ero@Efod, SEEHENSRT. A7y 2T —}
DT y=kn7-0§ 5F—ARA—EHRLIZEHL E,
ZL—AEHRLTRAFES 4 ¥ - NFFI A58, EX
SPFATO I EMIXISSTEELTTE 0, {H€-3)
hd, ERELSEEREERORTICIDITLNE Y.
After the linkage is completed and when the pitch is high, mount
the radius block so that the end surface of its pin and the lower
end surface of the slide block are at the same level. (Fig. 1}
‘Then, adjust the length of the adjust rod, =0 that no interference
between the wash-out control arm and M2 rod end of the swash
upper plate occurs even when the elevator Is fully operated during
high pitch. (Fig. 2)

FoHowing the above adjustment, when yvou see the airframe from
right above it to find that ¢ 5 ball in the upper of the swash plate
is in Hine with that. of the lower, fix EX radius block with M3 X
1355 so that the stabilizer bar becomes parallel with the frame.
Correct phase adjustment is made by an actuai flight.

O—8—Ay R/ 4y aTFI ATy 27— OB
Attachment of the rotor head , the wash-out and the swash plate

(U Pass the swash plate assembly and the washout
assembly through the main mast,
@ Attach the rotor head with M4 X 15CS.

M4 X 15CS

FYFAFT—LIEAT oV 27
v—FOE Ry bR B EHIE
ESR

Fix the radius arm to the swash
plate pivot bolt (E).




© B

|

20 | BRO®mS
Attachment of the tail fin
TV

MAXADOG ernrerasrrarsnannnnn

© By

MEXI20S e rerrrmranrsninan.

© |

FAROKIFW - vrererersvans 4

M3+ itk
M3 nylon nut

© [

C3x8x7 ....--‘-4-...-.—.....2

BE Y Fany

Stabilizer band (1)) /
e

el

F—NF—AFL—2
Tail boom brace

M3 X 40CS
A L TR U
L&,

Use the same screw which
has been temporarily used.

A\ F & Caution

PR L =LA TL—LOBICES $3X
BX17THI—HEEROLSIIERELTTSL,
Be careful not to drop ¢ 3X8X17 collar between
servo frame and main frame.

A\ & & cCaution

EESFORTROES ok
DEJIZHHFT FEuy,
Install the stabilizer (L) as shown

in the figure below.
]
Nose %
EEEY))

Slanting

M3+Afayda b

/ M3 nylon nut

SEEREN
Vertical stabilizer

CIX8X7




© Fmm

M2 BXIOCK+-m-wmeeoveeeer8
M2.EXECS  -ooeomeeeeens 10

@ (rrmt

M2.6X16TS (&) 16
M2.6X16TS (with washer)

© |

#2.6X¢7.5X0_5F\V 10

©
dcl

BT - 1 ) NP 8
Servo attaching nut

M2.6 X 16TS (B&ft)
M2.6 X 16TS (with washer)

e oS
Fr—}
Servo plate

F— KB o b

Servo attaching nut

Sl a R s ol s
V= A ETENEC SRS
id, ¥ —ROTEHSEH
D ATTFaE,

- If interference may ocecur
between the servo and the
frame, scrape the shaded
portions off the servos as
shown below.,

\ /

B — ROBAT

2 Servos installation

:

Y KBGFw b

Servo attaching nm
% /

A\ & Z Caution

RFIOBBRAIRITAA y MDA E a
BEIE, FELTEEN, i e

Be careful to not over tighten the E§ ;Eﬁ;;(K)A
screws and possibly damaging the
servo grommets.

TR
Aileron servo

HF—F -t
Servo plate

M2.6 X 16TS (FEdff) g

M2.6 X 16TS

(with washer) /
M2.6 X 6CS

&
$26X 475X 0.5M
M2.6 X 16TS (FE&(T) %
M2.6 X 16TS (with washer) h

1@ EXH#—#27F—A
EX servo stay (A)

——Fraory—sf
Needle control servo

&

H—FS -t
Servo plate

M2.6 X 10CS

4\ F & Caution

5§ﬁ:>bﬂm»#~ﬁt
AALXT A NH—FR
TLEEL,

Please attach a noise filter to
the rudder control servo.

Rudder contro] servo

Aty Pt —F

LIl & -
Elevator servo

H—F L b
Servo plate

M2.6 X 16TS é&ﬁ{vﬂ
M2.6 X 16TS {with washer)

Throttle servo
el SR VA
Servo plate . M2.6 X 10CS
P—FEF - b
Servo plate

Yoy Fo— R
Pitch servo

\ M2.6 X 6CS
¢ 2.6 X § 7.5X 0.5FW

A\ FE & Caution

H—FORZITER !

Make sure each servo is
mounted in the proper direction
as shown in adjacent diagram.

FE - rE—AH—F

2.6
2.6

16TS {(FEas(d)
16TS {with washer}

XX




H — R OBHEREST

24 Servo movement

L Y —
Aileron servo

ffgﬁaﬁuﬁﬁﬁmwnv?u—oﬁi&ﬁaf
= LS

Fully charge the transmitter and receiver batteries before
beginning this step.

EFFRIAEDG AT REBO ) 75~ 2A 24 v FEETD
BAT, BECHEOBICE Iy P LT HE N,
If the servos are not operating in the proper direction as illustrated

in the adjacent diagram, reverse the servo's direction via the
"reverse" switch or funciion of your transmitter.

- K

ATy LEE»F oo F ¥ -

Pitch servo

Ze— FAZ VY —F
Needle control servo

LA — g — -
Elevator servo

Elevator

Rudder

Low(Slow)

S— s

Throtte & Pitch

Aty fH—K
Throttle servo

= D = T
Rudder control servo




Yo

M2OvFxAF
M2 rod end

o5 A—4—~y FEYDY 45—
Rotor head linkage

VoyFoay F

Pitch rod

VyFoogF 2y 1)
Pitch rod (2 sets)

16mm

M2ow FXF%&83.5mm
Ao PLTEBLET.
Cut 3.5mm off the M2 rod end.

#28.5mm
Approx_28.5mm

a3

SV T ATy F
i Mixing arm rod

A E & Caution

Tr—FR$®H. ERICEyF 5
o THERBETVEY,

Actual piteh setting are made after
attaching the main rotor blades and
during final setup.

Lengths given are for initial settings
only. ’

IFPVET-209F {8¥9 })
Mixing arm rod (2 sets)
25mm

#776mm

A

Approx. Témim




ILN="~D

26 Elevator linkage

LlN—F-0aF 2€v )

@ @m Elevator rod (2 sets)

MIXBOS -enemremgrrarneens® e 110mm -

D}] L (1), i I O
EX¢5‘»§‘"JI«“E;’“H‘ ............ 9

EX¢5 ball with stand #97mm ,

Approx, ¥7mm

©

M2Fhereemrermeremenisninns) XB - [ XL R—g— b Lii—Ty F (2€9 1) XEL 5/
M2 nut X-type lever rod / Elevator torque lever rod (2 sets) XLt— K — p L Lri—Ty |
- S50mm - X-type lever rod /
@ A Elevator torque lever rod
O CE i 11 A e ———
M2OYFXAF avervavianas 8 ) o T
M2 rod end #732 Sinm >
Approx. 32.5mm

A\ X B Caution

XB L s— iRkt
Rl - BN SR Te5
TLIES vy,
Instail the X-type lever in
the condition that the wide
side is upside.

M2+ w b e fiR—

N

L lrole =t oy |
Elevator rod
{1 N -4 o AT Y YT L— R AT, X
Hinm—yt Ll xX—F— ity L
(A [|H SRFAEERLY. =ins
—Eisfs - ' —Yy FToR o
- = - = gerv:z h‘orfj ;E;g\j i;cluded Connect the linkages (o the X-lever (L)
with servo and elevator torque lever making sure the
rods are parallel and equal length when
EeFI F—FI the swash plate is Jevel and horizontal.
MODE I MODEII
HKEBORT 1+ v I B AE
Position of transmitter stick Horizontal

EEROAT 4y o H 22—+ FATIYL
Moz PO, toFol 3 IxX#L
2= —F k=t ICHB LS ITL,
ADRy FORSERER, OO MRS
EREL TS,

Adjust the length of the rod A so the X-lever and
serve hom are at a right angle when the transmitter
stick is in nevtral and the trim is neutral. Adjust
the length of rod B so it is the same as A, If the
lengths are differcnt after centering, adjust the
center position of the serve horn and adjust each
rod untl they become the same [ength. Adjust the
servo horn's position with the splines or via small
amounts of suh tim.

A\ F Z Caution

ArBOREEY Rtk
TREWET, £99.5mm
The length of the rods A and g_ﬁﬁ’nrﬁ,"'

B vary depending on serveo.




naroy -

27 Aileron linkage

oy ATy a0y F XMy t-jximrb -0y F 242y k)
Aileron lever / Swash rod X-type lever / Aileron lever rod {2 sets)
. 50mm - . 50mm .

. il
#132mm #132.5mm

it

Approx. 3Zmm © Approx. 32.5mm
xauyay B (24 ) A & E caution
@ @mmm Afleron rod (2 sets)
MEIXBCG --eererrenerrmnarnend 65mm XV A—RawnwFEFICRED

LMD TLES e,
Install the X-type lever in the

© (X

X g5 Wi " condition that the wide side is
F B ereeneeies upside.
EXg5 ball with stand » #949mm . P R

Approx. 49mim Long

Q@ {

M2 nut

InaveIi—/

Z7yiyaldy 3
Aileron lever /
Swash rod

1% e bl L g LLERIEREECtRE 10
M2 rod end
XEII— 7
IAT -ty F
Ktype lever /
Aileron lever rod W=k — M2 v b
Serve horn \ M2 nut
Iy R e
Aileron rod
Q)
PoRiHRORY N -
ervo horn screw include '
- ) EX ¢ 5 #— 5
with servo \@@ - EX % ball with
M2 X 8C5  stand
I I XBIL A @®RENE T AT Y L —FPTII R B

LIk, zvnyny FEog¥Ed,

m] I]I] XELN—FREDE. APrDRTAT v =
FL— b HAFICELL S, T L=k

= oo = oo 27y ia T bBINRYLIR-AT Y

Yany FToa&E 7,

Connect the aileson lever and X type lever (R) {(making

sure the rods are parallel and equal length) with the

E-FI . € — {11 aileron rod. o e
MODET MODE II Adtach the aileron lever and swash plate to the aiteron \ ;i'“!
RE#OZT v 2R lever/swash sod so that the swash plate is horizontal =AY
Position of transmitter stick with front view when the X type lever is vertical.

BEBOAFI vy HFZa—FINTERY L
HZo— I AOR, EORO L3I XML
AP —FE—Pt00) AL,
AUy FOREERER. BOOY RS
FRELTREEN,
Adjust the length of the rod A so the X-lever and
servo hon ate at a right angle when the transmitter
stick and irim are neutral. Adjust the length of rod
B so it is the same as A. If the lengths are different
after centering, adjust the center position of the
servo horn and adjust each rod until they become
~ the same length. Adjust the servo horn's position
with the splines or via small amounts of sub trim.
Last adjust the length of the aileron/swash rod so
the swash plate is horizontal and level when viewed
from the front of the helicopter.

A\ ¥ B Caution
ALBORARY—FITL-TREYVET.

The length of the rods A and B vary depending
on Servo.

.
I
!
!

Nose B 5 B
Front view




© Buw

M2x6CS

EXg5 i
EXg5 ball

© [
M2 nut

(@famm

M2Oy I
M2 rod end

ALY 714 7EY

FO) =2

28 . . .
Collective pitch linkage
LT F4TE G F i THLA—Ty F EX ¢ 5E— 1
Collective pitch lever/T-type lever rod EX ¢ Sball
< 60mm ﬁg F b
. nut
T T A /ﬁ®
#742mm N Yy
Approx, 42mm S )@\‘# L7FW
AUsFASEeFT Y F 2ky b) oAk
Collective pitch rod (2 sets) eVt
» 45mm -
O ;?_'_'_‘: i o j‘?: } O
_ $5235mm
Approx. 23.5mm

ALSF 4Ty FLsi—
THLN—Oy F
Coltective pitch lever/
T-ype lever rod

Ty T4 T wFy R
Collective pitch rod

' [}
ollc ’

- F1 T—-FII
MODE1 MODEII
BREBOIT s v s B

Position of transmitter stick

BEEDAF I v 2B —FINT, |
Vhad=—a—+F O, FoMnksic
ESXMaFFTF s T o FEHEELT
LA,

i)

REBOY o F 4 -7 OREIZ50%ME L
LEd, iF— 2~ b Fuss A
BZoEaTRATELEYA,

Adjust the rod collective pitch as shown above
when the throttle stick of the transmitter is
in neutral and the trim is in neutral.

Note:

The setting of the pitch curve for the
transmitter is 50%. Do not input the program
in the attached data sheet at this time.

]

e S A A Servo horn
Servo horn screw included
with servo

b
Horizontal




oo |4 A0V MDY —T
Throttle linkage
MEKGOS oeererrmrmnarsinenns 20y FATy K
@ Throttle rod
20mm
EXgBAT—Ib wrrvvsrevsrionaes N .
EX46 ball O b (1 il
© f Hisme i
M2 5herrsensrenemnnneiins Approx. 65mm
M2 nut
REROIYIYIYIO—LAF 4 v P EED
FYARD 2~ FTRODEE, Ry T F-FEE
DOFN) Y FHREF T -0 -2 O
M2ITyFI A eenennnneeng FA—ETELIuy FORIE/ELTTFE,
M2 rod end Adjust the rod length so that the hovering mark of
ﬁ% nﬂ-u;} b . the carburetor body and the mark of the carburetor
@ E qu'e“ ’t]{ ik rotor coincide with each other when the transmitter
FLTFW - msasieienen ] é\ rvo horn engine control stick and its trim are in neutral.
L7FW Sy Y
A &‘ Hovering
@ A i I
olioljolo
EX ¢ 54—  M2XELS
EX § 5ball
E—F1 - FII
MODEI MODE II

LA
Hovering A8 —FfE

Carburetor body

FrFfrF—u—F—
Carburetor rotor

By FOREETFARBLELAT 4 v 7 &8
LT, =R E2AONE REROES
HEBRETEELTT AL,

After the rod length is adjusted, by moving

the stick, adjust the full-open and fullclosed
positions by using the transmitter rudder
angle adjustment function.

Ay FATyF 7oA

Throttle rod Full high
e } i
i —sfk — 2 Asgy
Servo horn assembly o . [][] ﬁﬂ
F-HizFBOI P = =|j= =
Servo horn screw included
with servo
E—FI £~ FII
MODEI MODEI
=5
Full-cpen

IYDPH Ay THE
E“Ei?llesmp 1

ool oo

[y
13.5mm
¥

£—F1
MODEI

T~ F I
MODE I




© Bmw

MEXEGES -=rreremrvraravanras

EX¢5’E‘— Jb e

EXg5 ball

© [

M2 Fohrmeriaiini.. 1

M2 nut

(@Yemm

MeOUFRI oF --omvrevaeases

M2 rod end

09 |.o0 =~ KNI PA=IDYL =T (0S91SX-H & HANEE)
Needle control linkage (For the 0S91SX-H engine)

Ay pA-Ty F
Throttle rod

e 80mm

. #64mm

Approx. 64mm

Y

M2F b
BX § 540 M2 nut
EX ¢ 5ball

.!j.
M2 X 6CS  Servo hom

Z—=Fharyipi—
Needle control lever

M3 X358

EX ¢ 54— -5t
EX ¢ 5 ball with stand

M2 X 6CS

S Fia / =T
Needle control rod

BEROKY 2 -4 (EEF V2N 52
AL&-84. FVa—aPg— 300
B, —— Frodokd—#Fi—rodh
FRSEIIHLT. E-LABETTEES
Y =R - ERO, =—Fray
LA REFTA L0y Ko s
BLTTF 30,

4\ ¥ & Caution
FFIv ATV TREBTLTFAN,
Detach the ratchet spring.

- FLOREEERT YDy, w77, #if
ko T2 Y, Ty ¥ v A OB NELE
BIZFELTTE D,

Needle openability differs depending on the engine,
muffler and fuel used. Carry out adjustment by referring
to the instruction manuals for each engine, etc.




© B

MZXGOS creemrerrrvsernaianns

© B

EXg5F R coorreverrmeens

EX¢5 ball

© f

sz—-y}. ........................

M2 nut

(Cfenn

M2 NI W veeeriaeanania

M2 rod end

@ 1

¢1.7FW........................

30

ZHE—=DY =T
Rudder linkage

THOEIEF X2 bO— LT FOEE T 5 —
AVEO-ATVr A by FICF o TF6 LM il
BiE&bY, BRBREATESLET.

Position the rudder control guide by sliding it along the

ZOREERET D rudder control rod and glue on the guide with a quick drying
Use this hole. glue as shown below.
F—————] I 1
T

PRI EBOF D
Servo horn screw included

with servo

T —M2ZXI6T7 ¥+ AT o F

/M2 X 16 adjust rod
/ %

FE&—avra-Loy FECBHL T,
Apply the lock tight to the rudder control rod side.

§5A—HMyIF -3 b —NTy FL=730
¢ 5 carbon rudder control rod =730

e 7
- SH—avio—noy FRIEERLET,
Apply the lock tight to the rudder control rod side.
BF¥esZA by F
16 adjust rod
HWE 0 —RF VIR FTEUED, FTI0E
DEEEVES L TESThURAATTI N,
Clasp the adjust rod with pliers so as not to crush the
oy FX ¥ F  thread and screw it as far as the end.
Rod end
Uy & b BEETHERIFTET,
Attach the rod end after the lock tight has hardenad.

A
670

A T & Caution

Ay FIFRI—FRETRUAAR. S5O
FARESF—-H—Rv7 M EdiEL TEEL
ZuF : TF&W,
é Ii Z g_‘u, bY A Screw-in the rod end to the end, and adjust
—a— k7L Radio transmitter the rudder by moving the rudder servo mount
Setvo horn: Stick, trim: back and forth.
NEUTRAL NEUTRAL
FlT—u3{ IR L TEAOME (HHEE)
Perpendicular to the tail
by boom pipe (initial setting)
)/?—-Itrl:" o F Lo i FAY VORI > TEELETOTC, 754 b
¢ Tail pitch lever PLUEBEELEY.
The position changes depending on the hovering rpm. Adjust
,—1% g’v?eﬁ 1= it by actual flight.




EvF /A0y NVOETE

33 | Pitch and Throttle setting

Yo FORE Pitch setting
(ZoF—F—@3arda—¥ 7o EEEROLOTT.) (The data is for computer transmitter.)
IV B8, w77 -FCr0TELET, # It varies depending o eagine types, fuels, or mufflers, and is a general
—Bl A EETY, guideline.
’E—¥1| [MODEI] AvFavar] gy wr IDi D2 D3 A bo—F—iay
A 1 Sonditon Hoverin, Oy —=73%) (Bl ) (B/%% — > Fj) Anuto-rotation
D B g Roop Roll B pattern
NA Yy F . . . . .
.ﬂnm .ﬂ_- High pitch 9~ 10 9~ 10 8 9~ 10 11
O Ol
- - FR) 2T 3545 . :
" - Hovering : ) 3 -1 . 0
i) EE) u—tyF . ‘ ]
-7 - Low pitch 4 55 -6.5 2 6~ T

A\ ¥ = Caution

HF e OF B FF -~ TO6513-0400 5 FA L T EEWL,
Be sure to use the pitch gage {2513-040) by HIROBO.

¥y For— Yk A4 Y7V FOERD S H80mmi

FILEEEST

#WoFT, DT AFES A HF— A2k FIELCE y F4 -
Measure it while THD 4,
lifting a little. (AT L= FRPULES LT E4,.)

Install the pitch gage about 80mm from the tip of the main
blade, and measure it, keeping the stabilization server
horizontal,

{Measure it while lifting the main blade a littie.)

#1 80mm

Approx. 80mm
Yy Fh—ToRe L e Pitch curve setting
MEOTVHIR, TEROTOROFEHEL TR IE S, For setting, refer to the instruction manual attached to the transmitter in your.

use.
aLﬁ’?') P N/ﬁ—:f,% o A% D 3"“'};\%‘—5".—3’57
(810
e 100% P 100% Roll 100% 100% Oy 100%
= g v //
50% 50% 50% g 50% 50%:
e / W
- 4
0% 0%

0% 0% 0%
AfA9720- AR 0L Afonp M REAUEITS Rpend G 2fqapisd ARAIP00 AR9R T RRazpiM ARA02I0- R3avpiRE ARqediad RRAOSI0- RE4sSLML RFqvhind
Stiek:Slow Stiek:Center Sricl-Migh Stiek:Slow Stiek:Center Stiek:Iigh StekSlow Stek:Cemer Stick:High Stick:Slow StiekCenter Stick:High Stick:Slow Stiek:Center Stiek:High

A0y FLORE Throttle adjustment
(COF—F -l Va—FFOREERAD L DTT,) (The data is for computer transmitter.)
HI vy #E vIS—SIcr bbbl E9, ¥ It varies depending on engine types, fuels, or mufflers, and is a general
—#REETY, guideline.
S TADIMS 4 M—THR - A% D A bO—F -y
; Roop Roll - i
Hovering 100% 100% o) 100% 100% Autorotation 100%
P / b >
/ LV ~
50% 50% 50% 1 50% 50%
/
0% 0% o

0% %
AFA25 0 AR IRE Xiqadiad RRAUEI0- ARfeRIRE 2Fqrdied RR4UDIU- REfer i A2 AT47000- RF{70I00 RF{e4IM LAt 1) -
Stiek:Slow Stck:Center Stiek:High Stiek:Slow Stek:Center Stiek:Hiph Stek:Slow Stiek:Cester Siiek:High Stiek:Slow  Stiek:Center Stiek:High 13 'j* ;?&Z{g)&ég%%gt
‘The engine shail be in idle

A 1:35 E Caution status or off.,
COBEE—RIGE v FH-TTF, This satting Is a general pitch curve,
(A B a—27OFERAEOLOTT.) (The computer transmitter is used.)
I2T . BEER 7S FlL-THREDIERF BT, It may vary depending on engine types, fuels, or muiffiers,
VA ELTHELTCER Y, Adjust it by actual flight.




- (ERT 2ty MABRTEDSHEENF SUET, ROBE. FEBE 757 OB TRELTT S,
FREYA EX wC Data sheet Th, EROV T P THERE LTTE L)
{The foliowing values may differ depending on the transmitter used. Never faif to check rudder movements
and directions elc., before flight. Moreover, carry out a fine adjustment during actual flight.)

PCM1024ZH {GYRO:; GYB01)
[YF_[RELICOPTER | [PMD | PCM |
POSITION 7] 2 3 4 3 B
csL  |Ne. o1 11 12 13 14 15
CHANGE SWITCH IDLE1 IDLEZ IDLE3 HOLD
ch 1 2 a 4 5 6§ 7
e MODE SETTING NOR NOR FiS NOR NOR NOR NOR
AGTION POSITION +40%
REV__[MODE SETTING NOR REV REV NOR NOR NOR NOR
Fnc  [EUNCTION +T1 4T3 +T2 +T4 =
TRIM +J1 +J3 +J2 4 +5D -+ +.5
[CUT__|THROTTEL POSITION| 10%  |ENGINE CUT SW [ swe ]
[ALT __|SW{H) ACTION MODE | NOBMAL |
[THR__JACT ]
[EBE_Jcw ]
EFIE ]
[ TACT —]
[CRA__Thovi }
ch 1 2 3 4 5 6 7
RATE R/U 100% 100% 50% 100% 100% 100% £80%
ATV LD 100% 100% 110% 100% 100% 100% 80%
ACTION MODE N N N N N N N
AFRRATE |RU 75% 75% 100% 100% 100% 100% 100%
QUANTITY (LD 75%, 75% 100% 100% 100% 100% 100%
AFR |FUNCTIONSELECT EXP1_ | EXP1 EXP1 EXP1 EXP1
RATE R/U 0% 0% 6% 0% 6%
LD 0% 0% -16% 0%, -16%
[cna TiDLEL i
ch 1 2 3 4 5 & 7
AATE R/U 100% 100% 60% 100% 100% 100% 80%
ATV LD 100% 100% 110% 100% 100% 100% 80%
ACTION MODE N N N N N N N
AFRRATE |RUJ 115% H5% 100% 125% 100% 100% 100%
QUANTITY [UD 85% 80% 100% 125% 100% 100% 100%
AFR |FUNCTION SELECT EXP1 EXPt EXP1 EXP1 EXP1
RATE RU 20% 20% 60% 0% 6%
L/D 0% 20% -60% 0% -16%
[Ena T2 |
ch 1 2 3 4 5 6 7
AU 100% 100% 60% 100% 100% 100% 80%
sty |PATE UD 100% 100% 0% 100% 100% 100% 80%
ACTION MODE N N N N N N N
AFRFATE [RU 115% - 80% 100% 100% 100% 100% 100%
QUANTITY LD 85% | 80% 100% 100% 100% 100% 100%
AFR  [FUNCTION SELECT EXP1 EXPi EXP1 EXP1 EXP1
RAU 20% -20% 0% 0% 16%
RATE LD 0% 0% 0% 0% 6%
[GNA__[iDLF3 ]
ch 1 2 3 4 5 6 7
RATE R/ 100% 100% B0% 100% 100% 100% 80% §
ATV LD 100% 100% 110% H00% 100% 100% 80%
ACTION MODE i N N N N N N
AFR RATE  |AA B5%. 85% 100% 125% 100% 100% 100% :
QUANTITY [ 115% 80% 100% 125% 100% 100% 100% =
AFR  [FUNCIION SELECT EXP1 EXP1 EXP1 EXP1 EXP1
R 0% 0% -B0% 0% -16%
RATE LD 0% 0% -60% 0% Sev
[CNA _[HOLD 1
ch 1 2 3 4 5 5 7
RATE RAU 100% 100% 60% 100% 100% 100% B0%
ATV . LD 160% 100% 110% 100% 100% 100% 80%
ACTION MCDE N N N N N M N
AFRRATE |paJ 70% 70% 100% 80% 100% 100% 100%
QUANTITY (LD 70% 70% 100% 90% 100% 100% 100%
AFR  |FUNCTION SELECT EXP1 EXP1 EXP1 EXP1 EXP1
RIU 0% 0% -16% 0% -16%
RATE uD 0% 0% -16% 0% 6%




PCM1024ZH (GYRQ: GY601 HEL)
{CAN THOV1 |
HHRERR
Pt | _25% IPs5 V 52% | P8 . 75% |Pi13 | 95% |
POV P2 . 32% |Pe& . 58% | P10 L B0%
P3 | 39% {P7 | 65% | P11 1 B5% Hovi [HIGH T 90%
P4 I 45% | P8 ; 70% [Pz T 90% [LOW T 90%
CONTROL RATE * 100% HEHEEK U 0 —Zs | -LD
PHY |ACT - : L
RANGE , 100% |RATE | 0%
P1 T 0% 1Ps T at% |Ps « 8% (P13 L 100% |
[ T 14% | Pe i 46% {P10 , 69%
TGV F3 T _25% |P7 E0% | Pt 7% [tow 7 ido%
P4 L.93% 1P8 | 56% P12 L, 87% [DELAY |+ 0%
™Y | AT CONTROL RATE ' 100% ! {ES%E ) 3 — L L -RD
RANGE ; 100% |RATE ' 100% | ’
GYR | HOVY DUAL ! 85
, 10
CAN | IDLEt
Wik .
P . 18% |Ps | A7% |IPo T 73% |Pis T 95% |
POV P2 T 25% |P6 T 64% P10 T B0%
P3 - L i T 80% P11 T B5% [HiGH | e0%
P4 . 40% |PB 1 B66% (P12 | B0% [LOW | 50%
CONTROL RATE ' 100% |
PHV oy 3 =
A RANGE i 100% |RATE . 0%
P1 5% | Ps ; 68% |PD 74% P13 v 100% |
Tov Pz L 73% | P8 ) 68% |Plo 78%
P3 T 70% |P7 T 70% | Pd B83% [LOW 7 100%
P4 " 89% |[P4 1 72% |pPi2 92% [DELAY | 0%
CONTROL RATE ! 100% |
AC
THY T RANGE ; 100% |RATE ' 100% |
[]
25
Gy : ‘
R DUAL o
[cAn_TiDLEZ ]
e i ]
[5E] ; 10% | P5 \ 37% | P8 HE 2R T 90% |
POV Fz2 i 17% | P6 . 43% | P10 T 70%
P3 | 23% | P7 L 50% | Pt T 78% [HIGH | 90%
P4 1 _a0% |P8 y 57% | P12 T 83% [Low | go0%
CONTROL RATE ' 100% |
FHV jACT AANGE | 100% |RATE | 0%
P1 T i00% |Ps , 80% |Pa 90% | P13 « 100% |
oV Pz I _95% [P6 } 90% | P10 90%
P3 Ty 90% | P7 P eo%  {PN 90% [Low T 100%
P4 1 90% |[PB Y a0% (P12 9590 |DELAY | 0%
CONTROL RATE ¢ 100% |
FHVTAcT RANGE ; 100% |RATE * 1005 ]
1 25
DLIA
GYR UAL pos
fcaN  |IDLES ]
BAEET , .
P1 L O0% IPs \ B0% [P9 | B4% |P13 o 95% |
PGV F2 I 7% |P6 \_39% P10 | 72%
F3 T _13% 1 P7 . 48% | Pi1 | 80% {HIGH | 90%
P4 | 20% |P8 , 56% P12 1 B8% {|LOW | 90%
rav | acT CONTROL RATE | 100% |
RANGE | 100% |RAYTE |, 0%
P1 | 85% |P5 \ 70% [P9 74% | P13 L 100% |
TCV P2 | _78% [P6 L 68% (P10 T9%
P3a \ 75% | P7 ' % IP11 B5% fLow 3 100%
P4 | 72% | P8 ' 70% (P12 92% [DELAY 0%
CONTROL RATE ' 100% |
THY  1ACT RANGE | 100% |RATE ' 100% |
H 25
GYR DUAL o
fcan | HOLD |
o F RS R
P . 0% | P& . 34% |Pg | B67% [P13 P 100% |
o P2 \ 9% | P6 , 42% | P19 \ 75%
B3 T 17% [Py T 50% |Fi11 T 83% HIGH v 100%
P4 | 25% |PB . 68% |Pi12 T 92% LOW ) 75%
CONTROL RATE } 100% ]
PRV | ACT RANGE | 100% |BATE | 0%
P | 0% |Ps T 34% |Po 67% | P13 | 100% |
rov P2 I 9% |Fe ! 42% | P1Q 75% ‘
Pa T 17% | P7 T 50% | P11 83 [tow 7T 100%
P4 i 25% |FB P B8% P12 92% [DELAY | 0%
CONTROL RATE ! 100% |
THY R RANGE 1 100% |RATE ' 100% |
POSITIONT  15%
HLD | MAN DELAY | 0% | TEIM 1 ACT.
P2 i ~100% | PO P 12% | P+2 | +100%4
PR | ACT P-1 T 0% | P+ T +50% H
GYR DUAL g




PCX10X (GYRO: G5000T)

THRO | AILE ELEV | RUDD | PITCH | AUX4
REVERSE SW (11) 2] [ R A A N
TRAVEL ADJUST | H100% | L.95% | D100% [ L150% | +140% | +100%
12 L100% | R125% | U100% | R150% | -140% | -100%
AILE ELEV | RUDD THACTTLE HOLD | |\ o
oA 75% 75% [ 100%) HOLD (16} sw
75% 78% [  100%{ FUNCTION GEAR INH
o] EXP 0% 0% 0% SELECT (17} SwW
0% 0% 0%| GYRO a 75
TYPE SENS | AUTO 1 53
om 100%1  100% |  100%)] (44 2 41
D/A 100% ] 100% 100%
EXP 1 exp 20% 20% 0%
(13 20% 20% 0%
TYPE
100% 75%]  100%
bR 1001 7e%m | 100%
? ExXp 20% 20% 0%
20% 20% 0%
TYPE
EXP L 1 2 3 4 5 8 H
N [ 25 50 80 100
N OFF [ouT 0 38 50 70 100
HOV.SEL! - HOV HOV HOVY HOV HOV HOV -
THRO 4 oFe [N Q 50 75 100
CURVE ouT 76 72 75 B3 100
(i8)
2 PR T ) 100
ouT 90 BS 100
[N a 75 100
s OFF oot 85 72 [T BZ 100
N ) 25 50 75 100
N OFF [auT a5 45 62 75 80
HOV.SEL] - HOV HOV HOV HOV HOV HOV -
IN 0 100
PITCH ! OFF 16Ut 15 LR a0
CURVE N 0 100
(68} 2 OFF 180T 0 50 73
s orr [N 0 - 100
ouT 0 20 45 70 50
IN 0 50 100
HoLD OFF Jour 10 55 100
Stylus(GYRO: SG-11}
2Ry Pl TAanr [BIbR—5—-] fizd~ [ 5o+ 0] BlewF | 7) AUX]
REV REV NOR NOR REV REV NOR NCR
EPA {H/L/D} 100% 115% 80% 120% 140% 140%
(LR} 100% 105% 80% 120% 140% 140%
IO [ToN—%~] S&— GYRO 1
N 80% 80% 90% N 90
80% BO% 80% 1 &0
] 100% 70% 110% 2 €0
100% 70V 110% 3 60
100% BO% 90% 4 90
oA 2 100% BO% 90%
a 100% 100% 110%
100% 100% 110%
4 80% 0% 106%
B0% BO% 100%
N 7% 0% 0%
1 20% 20% 30%
EXP 2 20% 20% 40%
3 20% 20% 50%
4 15% 15% 50%
M O 0% 0%
1 0% 0% 0%
OFF SET 2 0% 0% 0%
a 0% 0% 0%
4 0% 0% L12%
PL Pl P2 P3 PH
N Point INH 50% INH
Rate 25% 45% 62% 75% 90%
. Foint INH 50% INH
Rate 15% 58% 90%
PIT CURVE 2 Point INH 50% INH
Rate 10% 50% 85%
5 Point INH 50% INH
Rate 0% 20% 50% 70% 90%
4 Point INH 50% INH
Hate 10% 55% 100%
N Point 25% 50% 80%
Hate 0% 38% 50% 70% 100%
] Paint 25% 50% 75%
TH CURVE Rate 75% 75% 75% 22% 100%
N Paint 25% 50% 75%
Rate 0% 85% 100%
3 Faint 26% 50% 75%
Rate 85% 72% 58% a2% 100%




OFHE/NN—VDOIBEALOZE L TR, Fv MEBAIRAEEEA D - FESLBHES - THBEVRD T &L,

HIBN—YDIEAICD

W

¥ Spare parts are available for direct sales from HIROBO, but only in Japan.

OLEDFEATHAVERLHE L. EESMATEERCTEHLAZTE L,

®:ET
ESRiSaIC T,

ZRNRABSIA~THEICBBIIVALET,

VR, ERFR. GW. BREKRKPOIENE . kHHE D E3H~TRR LI TVWALEERT,
REIHEMHLOEBIH~3AEERFICHEEEVAL IELHUET, HE5PULHITTET I,

OSN3 H

MO R. B EOEIR.

(0847-40-0088) /S—V{RT TIERO L.
BEHOIRESICLDE R TRIIFIHH I TEYELADT. I—FNo. 8. BEETERED kT3 UEW,
¥~ FNo. RBRBRICEFRLTHYET, BERIBVWTT AR TREE{F &V,

OsHLIAATE FHAEBERLQARLIBICTERHLTSUET)

TEET S,

CENEBIBRFBVAEEE., SFATTI ERIRSELINCSE
BEFHIEH TEBEVWELET,

%

~-1Beeg 2] £45#
HEVERHO L, BRLABZ{EE N, AX, HE, PEETHHLAEZT S W,
HEH (5%) ( ERHFPETT. HEH (5%) . HEIEH (X3 FEELA) FEUETT,
(BRUDESEVEICERNLET) el (e .
*IETOTETE BRIHEE A, {chlli*chfzi%ﬁ*j““) — T
.55-_;’5_#"4 i‘HE',IZ S 1:5111*?% SEF‘]*ﬁ 375[1]1':1.1:
5008 & —& ¥ 525 ftiEE ¥2310 ¥2415 | ¥2,625
milE . — ¥ 1.260 Bk, BEEE, {E#% | ¥1,575 | ¥1,680 | ¥1,800
S00MELE = . Ba ¥1.470 | ¥1575 | ¥1,780
s - BES | ¥2,520 :
s, dhE ¥1,365 ¥1470 | ¥1,680
M ¥ 1,470 ¥1,575 | ¥1,785
8 ¥2 310 ¥0 415 | ¥2,625
Ex?ﬁ (AF—LTHE/BVTIL
iaEPbiAo’:lﬂiﬁH k:d B TERNEHE|EU»T - 28BELE
7UHF P T 1 1 1 1 |omeEE|s295 - A2LAw
46 IEERSM | 7 ( REEE)
=01 L] |
~ R £ T - B
TEL ( ) | FAX ] ( )
a— FNo. M B B = & %

EOR—RREL (/N — V&)

LB B RFRAFIIET138

T726-0004

TEL: (0847)40-0088(f) FAX:45-7670

@iERLRE1ER (5 IF8ERR)
sXHEE (O+0+@)

Q- vRens

k= ¢

Bt

B (5%)




2500-061 2539-011
2500-036

0414-214

2531-001

0414-108

2506-032

23500-090

2532-044

0404-818
0404-304

0404729 (& 2530-009

2532-002

0404-603

0404-635 2506-009

2521-074
0404-740

2532-022

0404-811 SSR-V ¥ 27— 4 (FEEE70°)
$5R-V Damper rubber (Hardness 70°)

0404-821 SSR-V #F1t—T 4 (T EGC°)
SSR-V Damper rubber (Hardness 60°)

2 ¢ %) i
A N -
= i o o -
|
Q) —
0404-815 T \0404-804
2539-009 2505007

0404-808




=1 — Fio. & & X )] i E
Cede No. Particulars Qty Price (Yen) Remarks
REES L1044 X400
0404347 | gbitiner bar 4490 z 1,000
SSRIV L —v—E ¥ 5%
0404603 | SSR.IV scesaw pin 5X32 ! 500
YT P AR—F—5T
404635 | g mount spacer 3T 2 500
EXE v FT—&
0404129 | T3 pitch arm 1 2,400
EXT L— ¥ m—t— TAIUEL, TAvA bR
(404740 1 EX blade spacer 4 2000 | A peninum cutting Blue anodized alwminum
FZw &4 A B 1§
0404-304 Drag metal A, B 1 set 1,000
WCAA 27— FL=68) {#—F ) §:
0404-508 WC main rotor blade L=620 (carbon) 1 set 25,800
0404 SSR-V¥ ¥ /5— T AHT0 T
8l |sspv damper rubber #70 2 1000 | ariness 70°
SSR-VF Lo Fik L& —
0404-812 | SSR-V blade holder ! £,000
SSR-¥7 =) » X AE ¥ FIL-48
0404-813 | cop.v feathering spindle 1=4§ 2 1,500
SSRVATAFT v iry—
0404815 SSR-V thrust washer 2 800
SSRVEY ¥ — T
(404816 | S9R ¥ center hub ! 3,000
SSR-YI—2 15 SSR-V7 = H U ¥ 7 A KV FHAR
0404818 | 5on v yoke Tset 12,800} 53R v Feathering spindle pre-assembled
SSR-VF ¥ - T As60 RO (o 7o)
0404-B21 | 55R.-v damper rubber #60 2 1000} Hardness 607 (Opticnal)
FFZIOAZEX L —F Abwat— F U4
0<14-108 | ppz 1T stabilizer blade 2 LBO0 | Sith stopper and screw
EX S8R-VIO — # —~r FAssy 15
0414-2H 15y SRV rotor head assembly 1 set 33,000
SSR-VIY— vV —
0214215 | SR Wi seesaw ! §.500
SSRVIZS ¥ 7 —24 Brgf¥
0414216 | 55R VI mixing am 1 3,800 [ ith hearing
SSR-VIAF DY bOA—IL7— A M3X388{F
0414217 1 5SR-VI suhilizer controt arm 1 3800 \ith M3 X355
AFEN—A T w3 44 M3X355{t
14218 | Sbiterns ctopper 4.4 # 2 1000 | itn w3388
2500-056 |Brg. $3X §EX4F ZZ 2 1,200
2500-044 |Brg. 48X § 16X5 77 2 1,200
2500-061 |Brg. §4X §9X4 ZZ 2 1,200
2500-073 |Brg. $4X §8XIF ZZ 2 1,200
2500090 |Brg. $5% § 13X4F ZZ 2 1,200
Bre. ¢ 9X ¢ 19X65HAZ A
2500096 | By’ 9 ¢ 19%65H thrust 2 1,900
MyFA4arFe b M3 Ut v MUERR
2505-006 M3 nylon nat i0 200 Substitute for M3 L} nut
MiFAO¥F vk
2505007 | pad nuton mar 10 200
2506-009 | FW2.6X7X0.5T 20 100
2506-032 | FW5X7X04T 5 300
Z— Fib ¥ 4xa1
2308-013 | eedte pin 43471 z 300
T —13X16X2
BN Coftar 13X 1632 2 300
HTF2ERARIZS
2521080 | ooy 265X 4 X128 2 300
EX ¢ 58— n-&ft
2525007 | g & S vt with stand 10 1,000
¢ SE—Git2
2525-008 | 45 vall with stand 2 10 1.o0e
YR FELE § SXI25XM3
2330-00% | piyot bolt ¢ 5%12.5XM3 2 300
2531001 | M3 X355 10 300
2531002 | M3 X558 10 300
2532-002 | M3 x3CS 10 400
2532022 | M4 X 15CS 10 600
2532031 | M2X6CS 10 800
2532-032 | M2ZX12CS 10 %00
BA KT 7l bMax3scs
253204 | {1 tdened drag bolt M4 X 35CS 2 0
2512049 | M2.6X15CS 10 800
FEF VE R PMIKI0
2539-009 Buttom bolt M5X 10 2 300
2530011 | B ¥R PMIXE 2 300

Buttom balt M3 X8




0404-746 -
2509-009
2507-001 %
¥ T paoai0

o 2531-001
0404-402 S g

0414-192 0404-683 A 0404-73]
2531-003 -

2513-053 (303%) .4&; 2530005 P \\La

(Sold separately) NG 2506-019 =

(404-403 (517%) @«i@ o

B_2532-003

0404-121

FREYA-EX WC
CRBAYTASE

0403-011  E+2530-005% 5
2525-007 /@\/—— BN TS,
o

2530-005
2532-031

0414-187

U Separately purchase
2531-003 the 2530-005 for
2506-029 FREYA-EX WC.
2529-008
0414-193
FoRZFw b
(% Vi) 2532-033
Prop nut included
with engine
0404-012 (¥S, 0S615X A1) 0404-707(95T)
(For YS, 0S615X) EXAAE495T
EX maingear 95T
0404-714 —
2538-002
é é 0404-713
& % 2511-28
2534-003 —_ 0404-615
Lipd g
Pre-assembled
2531-007

2506-014

2 5 2532-021
2l
A, R

2538012
0404-044

0414-166

Engine (Optional ext
ngine (Optional extra) 0414-154

2332034

(F=MOSRSEE )

LMFix the auto-rotation
drive shaft)

e 2532-0M2
2521-053 (= APREE)
(Fix the main mast}

2532-002

2532-034




I — KFNo. 2 AH Ay O
Code Mo. Particulars Qy Price (Yen) Remarks
FRET 79T AN TA T
0400-004 | Npcial made clutch bell lining 2 200
FA Uy
0403-011 Mast lock 1 300
0404 AF T —EEYE, 08, 61SXE
012 Siarter pulley washer {(for YS, OS, 615X} 1 300
FEF AT A
04M-023 | &2 Fin arm 2 300
FERNT =Y Fh - 15
0404-044 Divisional type cooling cover 1 set 1,000
EXg—H 77> )
0404-118 EX cooling fan i 2,000
EXAD v iaTl—F YRy R B (A), (D). ¢ SF— E{F. R4
0404-121 EX swash plate ! 12,000 | otk pivot bolt {A), (D), ¢ 5¢ba[] stand and screw
SGURAF —F—Fw T}y M4 X 4551
0404402 | "6y Stantar coupling 1 2000 | yith M4 X 455
SBOAF —F —L- %7 b T
0404-403 S-60 Startar shaft L 2,000 SoMd separately
F— FOF 5w F Assy FAEY I &1t
0404-615 Auca-rotation. clutch assembiy ! 10.000 | oy torque limiter
- b w SR
0404-616 | 4 a-ratation drive shaft 1 2800
EXTvdviaaxrba—ny—h Brg {3
0404-683 EX wash control arm 1 3800 with bearing
EXX A4 &Y 55T
0404-707 |y 7 ot scar 95T 1 3,500
WCr =W Fh—AF—
0404713 | 0 cooling cover stay 1 560
WCZFA4HRA4— ke b (&
0404-7T14 | e Ny wheel set 1 set 3,000
WCZZFAFRA— N
0404715 | e By wheel ] 3,000
WCI»Fowe b
U716 | g engine moung ! 4000
EXFVTATO Y ¥
0404-730 1| X Tydivs block ! 2.500
EXA54 F7Fuy
0404731 | B Ghide black ! 2,600
1024 >R} P=195 L=220 {SUS)
0404-746 $ 10 main mast P=195 1=220 (SUS) ! 3,600
EX+# » FEYASSY 1%
O414-154 | £¥ second gear asscmbly 1 set 6,800
Biff > 7 wFira— 0Ol ¥ #'58060f%F
OH4-162 | Cpiech shoe with shaft 1 38001 Gith O-ring 55060
EX+¥ v V¥ vE6T
0414-166 EX stcond gear 86T ! 3.000
Xt 7 wF< (12T) Beg.., ¥4 =% &t
0414-187 | Cryeh bet] with gear (1373 t 4300 | it bearing and tining
WEIBrg o I 8~ 419 (W=26)
0814192 |\ 1vpe Dearing holder ¢ 19 (Wa26) 1 4200
Brg. = ¥ — 419 {W=36)
Data-193 Lo e 4 10 () ! 24000
2500046 }Brg. §6X ¢ 12X4ZZ 2 1.200
2500-047 | Bre. §12X ¢2I%52Z 2 1,200
2500-048 [Bre. 12X16L 7274 Brg. 12X16 One way 1 1,500
2500-049 Brp. § 10X §39X5ZZ 2 1,200
2500-066 fBrg. §6X ¢ 19MEZZ 2 1,200
2505001 [M2zFw b M2 nut 20 200
2506-014 | FW § ABEANL FW ¢ 4 hardened 5 600
2506-019 | FW 3x4.5%05T 10 200
2506-029 | FW 6% 8X03T 5 500
2507001 | $15BY ¥ §L5ETng 10 100
2509-009 | #EH AT Y > $2X 118 Grooved parallel pin $2X 118 2 300
2511-028 | WCZ UA X »29—M3IX3IL25 WC cross member M3 X 31.25 2 500
. N WCAR Y { ZARUAMAY v 7 MTHE
Prgrd Ag—F—3 %7 DH
2513-053 One way starter shaft DH 1 3,800 g‘zlger‘:g:::gg g')l r\%uéld shaft and hexagonal shaft to be
2521053 | % 7 — 3X5%4.1 Collar 3X5%4.1 2 300
2525-006 |EX ¢ 5F—J- EX ¢35 ball 10 1,000
2525-007 | EX ¢ S — -53fd EX ¢ 5 ball with stand 10 1,000
2529-008 | O') ¥ /85060 O-ring SS060 5 300
2530-005 | €K v b aFE M FE) §5XTXM3 Pivot bolt (E) ¢ 5X7XM3 2 300
2531001 " | M3 X383 10 300
2531-003 | M4x4S§ ¢ 10 300
2531-007 | M3 1288 10 300
2532-002 | M3 XECS 10 400
2532003 | M3 A 1GCS ig 400
2532-021 | M4 A IGCS 10 600
2532-022 | M4 X15CS 10 600
2532-031 | M2 X6CS 10 200
2532033 | M2.6%12CS 10 400
2532.034 | M3 X5CS 10 400
2534-003 | M3IXRBT37 9 M3 XBTS Black 10 100
2538-012 [ M2ZEX6MEA M2.6X6 countersunk screw 10 200




0404-122

2525-006

2506-017
Gy, 2506-019 @, By,

N

0404-127 @ P

2532-031 & M@\ 2500-094
0. By 2521-057 ™
X g &
2525.006 ZA 2532.002
2506-017 % G, /§\
w%

&
2532.002, B /\
2532.028

0414-195
2521-057

2505-001 /

2531-003

@, 2505-005

2511-029
2524-001 (3.5mmF v L CREFILET) -
{Cut 3.5mm off the M2 rod end.) e \@ =N
% o 2506-019
&

Ch

2522-001

2525-007 8. Z‘@\% ;
2500-057
2506-017

- R 2505006
2325-006 2532.031
2524001

2522-012

\ 2522-014

{ - A Q
N 7
252
2522-010 -

@2
2522-010

i 2521-010
' . 0414-220
2500-072

2532-007 \2522-005



o~ FNo. [ Adk S fm &

Code No. Particulars Qy Price (Yen) Remarks

LOEE N | sl % 15,000

0404-127 EE§ i%::e)!:;r t 3,800 a'lifl:l“gcaring

0104685 | EXT ever ' 2900 | DB e

0404699 [ BT moramtnee | 0 et 1,000

onaaz Sl T Tt ! 500

ozt ol ' 400

R [ ' -

o | e | e

0414-195 ()‘Jba:!;od: :ofljc;ifc :iit;ylcq've]: ()[f)_ i ! 1,800 \'ifl;%ﬁ‘tgeaﬁng

patazre | FAS S PO =il s 8= (G550~90/) 12 soool 7F¥A YO ¥, @0 Fx FRIRE
Needle conteol lever {for OS50—90) 1 set + Adjust rod and rod end are sold. separately.

aaraazo O e | by 4500

2500057 |Bre. 3% g6x25F 22 2 1,200

2500072 |Brg. $3% ¢ THIF ZZ 2 1,200

2500073 |Brg. 4 4% ¢ EXIF ZZ 2 1,200

2500094 |Brg. 4 4% §7X2.5F 27 2 1,200

2505.001 | M2+ F 20 200

2505005 | M4 UF 2 b 10 200

ovoos NELASTT " =

2506017 |FW g17 20 100

2506-618 | FW 3X4.5X0.5T 10 200

25064020 | FW 5X10%1T 20 200

e P r : -

2521010 | 7 —BXIXE 1 200

ot | B 20 : o

2522001 Zd;’;s':' r’;d]‘M:;; ]F M2 26 5 500

2502.008 | T2 A N gy XA 5 500

2522006 Kpom rot iz gy %0 3 30

2522-008 zd};:; A ay M2 60 5 500

22009 | Lo e 5 300

asm010 | T2 A0S b M2 5 500

2522012 Ad:i{l; N 9F Mazas K 500

2522014 Id;us_r SRR X110 5 500

2522029 Kd}:.;' Tt M s 126 3 500

2524001 {M2T % l];nf ¥¥ 10 500

2525006 | s ﬁ g‘;a'f,”’ 10 1,000

2525007 {EX i L 10 1,000

2531001 | M3 X388 10 300

2531-003 | M4X45S 10 100

2532-002 | M3 X3CS 10 400

2532.007 | M3 X22CS 10 400

2532:028 | M2 X8CS 10 800

2532031 | M2X6CS 10 800

2532.048 | M2} 15C5 10 800

2530011 FEF AL FMIXE 5 100

Button bolt M3 X8




0414-200 B it -

0414-180 . 0414201 .7 0414-179 |
, ““'%?‘" 2500-068 Y f I

0414-202 - 2531.003

0414-122

1z y .'5 0412-179 0404-794
N = ,\\ Q\ 0404-675
\.Z 2532-002 i \% 2532-051
2538-003

2506-039
2511024

2532-002

2521-069

¢ 2532-013

2505-0t5

2506-010

7 ‘ “ 2505-006 - 2532002
2524-014

b \ %
[ \ 0404-698
'y

0414-188

(1404-696




Countersunk screw M3 X12

22— FNo. 5 % Ad (P> L] £

Code No. Particulars Q'y Price {Yen} Remaris

0402-639 o :ipf’;: 9{73""' vuF 48 4 300

0402-705 ét;oﬁfﬁ[’]fx‘ 500 2 500

0412-179 ;’;;0";3‘:“ b 2 300

0403-022 é’y:)fr;u: EE I 300

0404-635 ;;nd_;zuztip];:i\r?; AT 2 500

oro-67s |BEEE 2 X7 i 600

0404-677 lg:le:; IZ:EI{I ﬁbﬁeﬁ cushion 8 300

0404696 | EXTE -;ip'::;b{ 4 2 1500 | e c‘;pj. o

s [BAL e T

e R T

oaorron |ELEH 3 ¥ 7 £ T (54000) BRE 77 1= PUNE T N
EL {uel tank (540cc) light 1ype 1 set " with fuel tank rubber cushion

ot04820 |EXZ LT A ST T IS E = 2800 | i vt

0404823 gz;ﬁa};“;ﬁﬁﬂ 1 2 2,400

oana-n1s |Gt Ty YT 1 700| e e

0414.122 h}f‘lafh-:nriiz;l‘n};oum 11 :—:Et 800 vz::r;: igmw

0414-169 Exxmié:uﬁ%‘lw 1 1500 | Lo :zin;/rn1ﬂL

0TS | G s Load, a5 283 1 L0 il e v ey

oata-ts0 | oot X VIO 1 1800] 3 K

G414-138 gg?a::ﬁ:g'fg;f;:f?t st llil: 4,500

0414-195 gz;;’};;’;(‘cﬁ‘ﬂé'ﬁ —F) 2 22,000

0412197 |EXX A7 L ;:‘r‘m’(ﬂ’;’ =) 2 20,000

414198 |37 2 :Li L=t 1 700

oaraass | LT Ty TR ! 3,500 | ESE g

oaea00 | B 13 st t 1600

0414-201 (:!,‘Jm? nf;ryge:rie-‘;g;g::):ge{a:s‘:ig;‘; 1 6.800

sd1gany [T AT A A t 2,400

3500068 | Drg. § 5% # 13 X4ZZ ) 1,200

2505-006 “k‘éfy‘fo:;[‘" ¥ b 10 200

2505-015 ﬁ%’;}c:ﬂf?ga&; g"m“ 10 200

7506008 | FW2.657 %0.5T 30 100

2506-010 | FW3=9 51T 20 100

zs05.099 | EX# f;’ﬁ;;;" = 6 1,000

2509-015 | g ;}.E ;2 3z 10 500

2511003 |G T A2 = 5o MA XS 2 500

11004 | & vioen MR 2 500

25007 | e 2 500

SR Fakatabbdiv it 2 500

2511024 | Z T A X 2T MINGO z 500

2521048 |Z 7 —3XINLD 2 400

2521060 | BT~ 38T 2 300

22100 | B E NN 2 500

2524014 - |go? hﬁkﬁi’zﬂ"zﬁ( 125 10 500

2526004 |G b2 sis a0 ' 400

2531-007 | M3 X 1258 10 300

2532-001 | M3%6C5 10 400

2532.002 | M3 % 8CS 10 400

2532006 | M3 <2008 0 400

2532013 | M3 %4008 10 400

2532031 | M2ZX6CS 10 BOG

2932.039 | M2.6 X6CS 10 400

2532.051 | MZ6X10CS 0 400

2534003 |MIRETSZE 10 100

asazonr [BH 2 o s 10 500

2538.003 | 2 EAMIX12 10 200




0414-206

2506-005

2509-012 2500-073
: 0414-140

0414-163  0414-142 2535-015 0414-139

. 2507-001 0
2507-001 P \L 2500-073
2509012 2532-030 2525-006

2532-039
2500-054 § o

2506-029

é\_ 2532-031

2507001 2506-005

0414-163

(A74 Fft v b 2529.009 @) '

(M6 nut included with slide shaft) @
2531-001 .~

0404-657

2500-068

2505-006 : 2521-091

0404-662

i

0414-143
r.‘,.- J 0414204 2509-016
2531-002 [f ’/ -
- LT \
P A - 0006 ean g gl
Inside dia. :Large
.
PIfEL) l = 2500-063 2532-039
Ioside dia. :Small @ -
2532028 /é 0404-662
2525-007 2505-001

2506-003

2505-006 B}
0ol 2 (S
2505-006 - |

2532-005

0414-137

2 0414-179

2524-001
2522-001

<

0404-656 (T L D )
(Rubber only)

0412-179

104140 2537-002

)

Bearing onl
2521059 DeRnng oaly)




= FNa. 5h A &) i E3

Cade No. Particulars Qy Pricc (Yen) Remarks
EXH =K F = FSf 77547

0404-14% EX carbon tail drive pipe ! 9,800
LA = 20T (R) o — e & f

0404-641 1 yovel pinion gear 20T (R) L 20004 with 1ol pin

1N Y = o 2 3 20T (L) O — i

0404-642 1 g pinion gear 20T (L) 1 2000 | ith rolt pin
AT A Thrgr— 2R TAT— A

0404656 Pipe: drive bearing case 2 SO0 pubber case
F o XK e PR

oo4.657 | Lo gear box 1 5,000
F=Tl— Fhb#F kv b ABE2

0404-662 | 1431 rotar blade holder ses A B tach2 500
EXAL=/XA— T 47 F— b b7 e

0404-689 | B universal hub ¢ 7 ! 1260 | i roll pin
EXF — N FF 4 74 FAssy L=735 (F —3K 1) [ES

0404-690 | 15 \ail drive pipe sssembly L=785 (Carbon) 131 12,300
ABF— T — L34 FL=805 (Hh—F)

0a02-694 | Octagonal 1ail banm pips L—8DS (carbon) ! 6.500
WO —H e F— 7 l— F (L9

O404-T21 |\ casban rail biade (L=90) 2 4.800
EXH— & —-F—Faortky 17

0404-736 EX carbon rudder servo mount se1 1 ser 4,000
EXA—~Ey T ¥ ——FT L —

0404-737 | B carhon rudder servo plate ! 1,38}
EXF¥F—H—dtwb b

G404-822 | g rudder servo maunt ! 1800
TR AL

04124979 | gorvg plme 2 300
FF—-Tw =KL N 1

0414-137 {9 ager control guide 1 et 300
F— N wF LT —

0414-132 | ot piteh fever t 500
F =N F L — I T —

0414-140 | 1 pitch lover coller ! 500
FoNE e FIr Ay b 1 2

0414142 | oy piich link set 1 se1 0
7Ty L

0414-143 | o 1 700
AZA R M6 bR

0414163 | g g T M 1 400} with M6 nut (sl
Fo AT S

0414-164 {0 housing 1 200
TS —H ki a7+ L=34, 385 ERCT I

04178 | Universal shaft 1=34, 38.5 1 1,000 | &t wniversal pin

0414-191 | $3R—F I FF¥—arto—tuy FL=730 1% qono| FEXAME w F, ay FLz P

- # 5 carbon rudder control rod L=730 1 set h with adjust red and rod end

FNMEwFFL—bHEX (7 F25mm)

0414-203 |13 piseh plate boss (affsct 2.Smm) 1 500
EXA — T — e g FLiad—AF—

0414204 T EY ¢arbon tail pitch lever stay 2 800
EXTF—NEXTEw I AL % 9 7

0414205 B Jaiy gear box cap f 700
EXF—A-FI¥ASSY (54 7H) 1 5

0414-206 EX 1all gear assembly (for pipc) 1 set 24,800

2500-044 [ Brp. 8% ¢ 16 X572 "t 2 1,200

2500-054 JBrg. p6X ¢ 10X3ZZ H 1,200

2500-061 §Brg. ¢ 4X 492427 2 1,200

2500-062 [Big, ¢4X $9XATIR 72 F Brg. ¢ 4X ¢ 9X4H thaust 2 1,200

2500-068 |Brg. ¢ 5X ¢ 13X}a7Z 2 1,200

2500-070 | Brg. 4 3X ¢ 9X30P 2 1.200

2500-073 |Brg. $43< ¢ §XIFLZ 2 1,200

2505001 [MzF w F M2 ow 20 200

2505006 |M3F 1 0¥ v M3 nylon nut 10 200

2505015 | WENS—SFEIfiH - » I Wotype servo artaching nut 1) 300

2506-003 | FW 3X6X0.5T 20 100

2506-005 |FW 4X6X05T 10 100

2506-009 | FW2,6X7X0.5T 20 100

2506-029 | FW 6 X8X03T 4 500

2507001 |E-U ¥ 415 Ering ¢ 1.5 10 100

2509-012 | 3 VHFATE 2X11.6 Grooved paratlel pin 2% 11.6 2 300

2509-036 | O — Y g2X10 Roll pin §2X10 10 500

2521059 | 27— 7XBX10 Coller TX&<10 2 [

2521-079 AT 6XMTXI Coller 6XTH3 2 500

3521-091 | # 7 —5XTX183 Collar 5XTX§8.3 2 500

2521-092 | &% —35X13X16 Collar 5X13X%16 2 500

2522001 | 7 ¥ v A Oy FM2X16 Adjust rod M2X16 5 500

25001 [M2Tw KX F M2 ball link 10 500

2525006 |EX 45K —A EX 45 ball 10 1,000

2525-007 |EX 3 5F — A &t EX 45 ball with stand 10 1,000

2526-005 | A b wsi— ¢'5X12X6 Stopper ¢ SXI2LXE 1 400

2529-009 [0 > ¥P.5 O-ring P-5 5 300

2531001 [M2X3SS 10 300

2531-002 | M3 X558 10 300

2531-003 | M4 % 4SS 10 300

2432.005 | M3IX16CS 10 400

2532-028 |M2X8CS 10 800

2532-030 |MZ.6XECS 10 BOO

2532031 |M2X6CS 0 800

2532-039 |[M2.6%6CS 10 400

2554-006 | MZ.6>12T5-2 ) 0 100

asargm | EEMAF s ELFRr)a—M2EXI16 19 500

Tapping screw with washar M2.6X 16




\ 0414-208

2532-015

S D414-173

0404-547

0414-186 0412-166

2532-013 \M
g 2506-010

NN

0414-189

2521-06%
0414-150

2505-006

AN S

< @ |\ 0414221
‘\ 0404-796 I ,

~

N et



= — FNo. & & A & i E
Cade No. Particulars iy Price (Yen) Remarks
0422-166 g;nl:d;nici :J;;;:?A 4 40

004517 | Xt o st i 50

waorm2 | R 1 3200

0404796 | Lol oo b oot 08 4 400

0414189 [EREVA Conson varocnns 0 * 5000

0414190 | EEVA S vemiem 0 f 5000

014221 E o T s 2 6000

sara-1so | R 300

14173 | EREER VG Gl ' 2S00 et Tabiizer
N A A T

0414207 gg¥i E?{%Erﬁ:ﬁw manual ! 2,000

o208 | e ey ! 2,000

2505006 | M3 l'f;gnt;l:;”f ¥k 10 200

2506010 |FW3XeXIT 20 100

e o z -

2532-004 | M3 X12CS 10 400

2532-G13 | M3 X40C8 19 400

2532015 | M3X15CS 1¢ 400

2532-030 | M2.6XBCS 19 800

2532-034 | M3X5CS ) 500




B TR AL IA T —
EOh—H#RE4 HROC30 uUmneD

138 FUKAWA-CHO, FUCHU-SHI,
‘ ERRFHDHRINE138  F726-0004 HIROSHIMA-PREF., JAPAN. TT25-6004
TEL: (0847) 40-0088 1) FAX/45-7670 TEL:81-847-40-0028 FAX:81-847-45.7670

hittpmodealhirebo.cojpd - httpiimodel hirsbo.co.jof

AEE caution

OFEOHED—~BE LI LBMERMTHEETI L UEE SATVEY,

OEBOATICONTIR. FRTFEELETETSI v £,

OXREOABCONTHREML TEN ETH, F—IREL APEY . ERbHhEESSA
EOZEHENELLS, T ESVETLIIEBEANLELET,

@ERULBREOVTHOBEC AP D THREEZAVIPBETOT, ZTHRILEL,

(DReproduction of this manual, or ahy part thereof is strictly prohibited.

(DThe contents of this manual are subject to change without prior notice. -

@Every effort has been made to ensure that this manual is complete and correct. Should there,
hawever, be any oversights, mistakes or omissions that eome fo your attention, please inform

us.

@ltemn (3 not withstanding, we canriot be responsible for events related to the operation of your
model,

FR13E12R TIRREST
First printing  December, 2001

[ S N






